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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Section 1. Summary of Test Results

Manufacturer: Allen Telecom Group

Model No.: MR701B

Serial No.: 24

General: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 24, Subpart E.

& New Submission & Production Unit
D Class Il Permissive Change D Pre-Production Unit
'A|M|P | Equipment Code
THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.
THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST

SPECIFICATIONS HAVE BEEN MADE.
See “ Summary of Test Data”.

NVIAD

NVLAP LAB CODE: 100351-0

TESTED BY: DATE:
Kevin Carr, Technologist

KTL Ottawa Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third
parties. KTL Ottawa Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based
on this report. This report applies only to the items tested.
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

Summary Of Test Data

NAME OF TEST PARA. NO. SPEC. MEAS. RESULT
RF Power Output 24.232 100W Plot Complies
Occupied Bandwidth (CDMA) 24.238 Input/Output Plot Complies
Occupied Bandwidth (GSM) 24.238 Input/Output Plot Complies
Occupied Bandwidth (NADC) 24.238 Input/Output Plot Complies
Spurious Emissions at Antenna 24.238(a) -13 dBm Plot Complies
Terminals
Field Strength of Spurious Emissions 24.238(a) -13 dBm Chart Complies

E.LLR.P.

Frequency Stability 24.235 N/A N/A

Footnotes For N/A’s:

Test Conditions:

Indoor

Outdoor

F1-F1 Transmission TxPE

Temperature: 24 °C
Humidity: 40 %

Temperature: 25 °C
Humidity: 40 %
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Section 2. General Equipment Specification

Supply Voltage Input: 120 Vac, 60 Hz

Frequency Range: Downlink: 1930 to 1964.95 MHz or 1965.0 to 1990 MHz

Frequency Range: Uplink: 1850 to 1884.95 MHz or 1885.0 to 1910 MHz

Type of Modulation and CDMA GSM TDMA

Designator: (%V) (G|§|N) (D%N)

Output Impedance: 50 ohm

Gain: 90 dB Nominal

RF Output (Rated): See Page 10

Frequency Translation: F%l FEZ '\ﬁ

Band Selection: Software  Duplexer  Fullband
|E C%ge Coverage
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EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Description of Modifications For Class Il Permissive Change
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Modifications Made During Testing

X\
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Theory of Operation

MIKOM’s MR701B power is available as a band selective repeater for GSM, CDMA and
TDMA and as a channel selective repeater for CDOMA and TDMA, a GSM channel selective
version is available (MMR741).

This repeater bi-directionally amplifies signals between multiple mobiles and a single base
station in the PCS1900 frequency band. It is employed where poor topological conditions cause
weak field strengths. It can provide highly selective amplification of band segments or channels
in the PCS1900 band.

MR701B power modules can be combined with other repeater modules in order to create a multi-
band repeater system. Modules operating in GMS1800, GSM900, AMPS800 or iDEN bands are
available. When different modules are combined, a common antenna and control interface are
available.

MR701B power can be set-up locally or remotely. A PCMCIA slot for modem operation is an
available option. The repeater has a large number of functions that can be monitored and
changed by the operators via a terminal emulation program or the MIKOM OMC software
platform. An understandable communication language is available to aid the operator query
status reports from the repeater or to change settings.

System Diagram

Conversion Module

Power Amplifier

BTS —>—|Z]—<—~|>—| Mobile
%{—@—% e
-SOdB)—l .’—(f-soda

|

Distributor Unit

Duplexer Duplexer

et

Conversion Module

L |_<]‘_>—Z_C_
e =S

Power Amplifier
Distributor Unit

e

L,
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ADB - Block
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

Section 3.

RF Power Output

NAME OF TEST: RF Power Output

TESTED BY: Kevin Carr

PARA. NO.: 2.985

DATE: August 16, 1999

Test Results: Complies.
Measurement Data:
ADB-Block:
Modulation Per Channel Composite Single Channel
Type Output Power Output Power Power
(dBm) (dBm) (dBm)
Uplink CDMA 31 34 37.0
Downlink CDMA 31 34 37.0
Uplink GSM 37 40 40.0
Downlink GSM 37 40 40.0
Uplink TDMA 34 34 40.0
Downlink TDMA 34 34 40.0
EFC-Block:
Modulation Per Channel Composite Single Channel
Type Output Power Output Power Power
(dBm) (dBm) (dBm)
Uplink CDMA 30.2 33.2 37.0
Downlink CDMA 31.7 34.7 37.0
Uplink GSM 37.0 40.0 40.0
Downlink GSM 36.3 39.3 40.0
Uplink TDMA 34.0 37.0 40.0
Downlink TDMA 34.0 37.0 40.0
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdBE
FEL 48. BdBm

18d B~

aMER - BEdE
3Z2. BkH=z

M

!

/
!

\

%ﬁ‘

CEMTER 1.8EY5EBEGH=

¥FEBMW ZBE8H=z

VB ZB68H=z

SFPAMN 280 . BkHz
SWPF 5. BB=zec

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
W R B hDOLAL

LIPLIFK

ADB-BLOCK

QCCURIED BARCWIDTH

T2,

P FROM EUT

OJF PR A SPER

HP EPM-441A; 40.0 ciBm

Page 15 of 225



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
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EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

EFC - Block
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EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
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EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS
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EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
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EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
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EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

Section 4. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth (CDMA)

TESTED BY: Kevin Carr

PARA. NO.: 2.917(c)

DATE: August 16, 1999

Test Results: Complies.

Test Data: See attached graph(s).
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BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

NAME OF TEST: Occupied Bandwidth (GSM) PARA. NO.: 2.917(c)
TESTED BY: Kevin Carr DATE: August 16, 1999
Test Results: Complies.

Test Data: See attached graph(s).
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PROJECT: GROM 404
ol HIGH POWER COMFIGLRATION
w'ﬂ.d‘ DiChAMLINK,
A WAR BV MODUASL
p" ]"ﬂ’ EFC-BLOCK
OCCUPIED BAMCVADTH
/ \ P TO EUT
11 I IiP PR AS PER HPESERE: -44.0 dBim
HN AN
TP T Woibneing
CEMTER 1.977F5HEAGH= SFAM 1. BEEMH=
¥REW 3. AkHz LB 3. @AkHz SWP ZS@m=
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1G@dE
FL 48 . BdBm 18d B~

aMER . 23dE
ZB8kH=z

Ll "ﬂ\"l

A

\

o

s

wr

o

CEMTER 1.83975BHAGH=z

¥REW 3. BkH=z VEBMW 2. BkH=z

SPAM 1. 888MH=z
SWP Z88ms

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
EFC-BLOCK,

3hl EXTEMSION MODLLAL
LIPLIFK

CCCUPIED BAMCADTH
QUTPUT FROM EUT

OJF PR AS PER

HP EFfi-d441.2; 40.0 dBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdEBE aMER - 24dB
FEL —47. ZdBm 18d B~ —-287kHz
PRIOJECT: SR01401
y | HIGH POWWER COMFIGURATION

EFC-BLOCK,
LIPLIFK

‘q’“ 3hl EXTEMSION MODLLAL

' CCCUPIED BAMCADTH

f \ P TO EUT
U{ P PR A5 PER HPE363E: -47 2 dBm

- ™

CEMTER 1.83975BHAGH=z SPAM 1. 888MH=z
¥REW 3. BkH=z VEBMW 2. BkH=z SWP Z88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE aMER - 22dEBE
FL 48 . BdBm 18d B~ ZB8kH=z

PRIOJECT: SR01401

. HIGH POWWER COMFIGURATION
w G5k EXTEMSION MODAL

) Doty TLIRH

‘}J EFC-BLOCK

’i- ‘.‘. CCCUPIED BAMCADTH

P FRiOM EUT
} \l OJF PR AS PER

HP EPM-4412; 40.0 dBm
!

CEMTER 1.9775BHAGH=z SPAM 1. 888MH=z
¥REW 3. BkH=z VEBMW 2. BkH=z SWP Z88ms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdEBE
FEL —47 . HBdBm 18d B~

aMER . 17dE
277 kHz

Nl

_—

K

f

\

f

T

CEMTER 1.9775BHAGH=z

¥REW 3. BkH=z VEBMW 2. BkH=z

SPAM 1. 888MH=z
SWP Z88ms

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION

5 EXTEMSION MODLAL
EFC-BLOCK

QCCURIED BARCWIDTH

WP TO EUT

P PR A5 PER HPE363E: -47 .0 dBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

NAME OF TEST: Occupied Bandwidth (TDMA) PARA. NO.: 2.917(c)
TESTED BY: Kevin Carr DATE: August 16, 1999
Test Results: Complies.

Test Data: See attached graph(s).
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ADB - Block
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdBE
FEL 48. BdBm

18d B~

aMER - BEdE
3Z2. BkH=z

M

!

/
!

\

%ﬁ‘

CEMTER 1.8EY5EBEGH=

¥FEBMW ZBE8H=z

VB ZB68H=z

SFPAMN 280 . BkHz
SWPF 5. BB=zec

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
W R B hDOLAL

LIPLIFK

ADB-BLOCK

QCCURIED BARCWIDTH

T2,

P FROM EUT

OJF PR A SPER

HP EPM-441A; 40.0 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

*¥*ATTEN BdB AMER — . 5HdB
FL —-55.HEdEBm 18d B~ 32. TkH=z
FROJECT: SRO1401
, HIGH POWER CONFIGURATION
’H AR B MODUAL
LIPLINK
f }f ADB-BLOCK
OCCUPIED BANCVWDTH
J l TOMA
! P TO EUT
) 'H‘ IF PWWR A5 PER HPSSE3E -55.0 dBim

CEMTER 1.8EY5EBEGH= SPAM ZB6 . Bk Hz
¥FEBMW ZBE8H=z VB ZB68H=z SWF 5.BB=sec
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM 1G@dE
FEL 48. BdBm

18d B~

aMER - 5BdE
31. 3kH=

—l

" g

CEMTER 1.947580088GH=

¥FEBMW ZBE8H=z

VB ZB68H=z

SFPAMN 280 . BkHz
SWPF 5. BB=zec

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
ADB-BLOCK,

Doty TLIRH

WAR B RODLIAL

QCCURIED BARCWIDTH

T2,

P FROM EUT

OJF PR AS PER

HP EPM-441A; 40.0 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

*¥*ATTEN BdB AMER . 34dB
RL -49 GAdBm 1@d B~ 32 . BkHz
FROJECT: SRO1401
. HIGH PWOER: CONFIGURATION
(N‘\w W AR B MODUAL
ADB-BLOCK
f' k DCRAMLIN
OCCLIPIED BAMNCWDTH
I \ WP TO EUT
Jj |I IF FWR A5 PER HPESE3E -49.0 dBim
h
ﬂh' ‘w\.i
L W ey
CEMTER 1.947EEEAGH= SPAM 2006 . Bk H=
#¥REW 3BEHz UBIW 2@8Hz SWP 5 Efszec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEN 1@dE aMKR . SBdB
RL 48. BdBm 1Ad B~ 31. TkHz
PROJECT: 9R01401
HIGH POVVER CONFIGLRATICHN
M BASIC TOMA MODUAL
ADB-BLOCK
{ h UPLINK
OCCURIED BAMNDAWIDTH
[ ] OIP FROM EUT

TOM&,
OF PWE A5 PER
] . HP EPbd-441 4, 40.0 dEb
1 |

WWWH ‘Wﬁ‘.—!

CEMTER 1.8675SBEAGH=z SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdEBE
FEL —45. HAdBm 18d B~

aMER -2, BEdE
-3Z2. 3kH=

T

|

f

y
l

|

MR ——

B g T

CEMTER 1.8675SBEAGH=z

SPAM 208 . Bk Hz

¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec

PRIOWJECT: SR01401

HIGH POWER COMFIGURATION
LIPLIME

ADB-BLOCK,

BASIC TOMA MODUAL

CCCUPIED BAMCYWIDTH

TOhA,

P TOEUT

P PR A5 PER HPE363E: -43.0 dBm
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEN 1@dE aMKR - 33dE
RL 40. @dEm 1BdB/  29. TkHz
Hﬂmﬁ
R

CEMTER 1.9475B0OAGH=z

¥REW ZB@EH=z

LUEBLW ZB8HEH=z

SPAM 2860 . BkHz
SWP 5. 6BH=zec

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
ADB-BLOCK

Doty TLIRH

BASIC TOMA MODUAL
CCCUPIED BAMCAYMDTH

P FRiOM EUT

T2,

CF PR A5 PER

HP EPM-441A; 40.0 ciEhd
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdEBE aMER - 22dEBE
FEL —49 . SdBm 18d B~ —-368. Bk H=z

PROJECT: SRO1401
HIGH PCIWER COMFIGURATION
M DOMARILINK

ADB-BLOCK
; % BASIC TOMA MODLAL
I TOMA, OCCUPIED BANDIWIDTH
P TO ELT

P PR AT PER:
HP EPhd-441.4; -43.5 dBm

R PR R g

CEMTER 1.9475B0OAGH=z SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

EFC - Block
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

¥ATTEM BdBE
FL 48. 8dBm 18d B~

aMER - 332dEB
—-38. FkHz

PROJECT: 9RO01401
HIGH PCWER COMFIGURATION

faul

W R B hCDLAL
EFC-BLOCK

I

\

CCCUPIED BAMCAYDTH

[

P FRiOM EUT
OJF PR AS PER

HP EPh-441.4: 40.0 dBm

R b

CEMTER 1.97758BEGH=
¥FEBMW ZBE8H=z VB ZB68H=z

SFPAMN 280 . BkHz
SWPF 5. BB=zec
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

¥ATTEM BdBE aMER 1. 17dEBE
FL —45.8dEBm 18d B~ -31.FkH=z

PROWJECT: 9ROT401
HIGH PCAWER COMFIGURATION

™

W AR B RCDLAL
EFC-BLOCK

P TO EUT

f % CCCUPIED BAMCADTH

IiP PR A% PER

HP&563E: -45.0 dBm

e

-

CEMTER 1.97758BEGH=
¥FEBMW ZBE8H=z VB ZB68H=z

SFPAMN 280 . BkHz
SWPF 5. BB=zec
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

ATTEM 1HdE aMER . 33dEB
FL 48. 8dBm 18d B~ 31. FkH=z

PROJECT: 9RO01401
HIGH PCWER COMFIGURATION

W R B hCDLAL
EFC-BLOCK

A
r| %

CCCUPIED BAMCAMDTH
T2

\

P FRiOM EUT

|
ol

P PR AS PER

kh HP EPM-441A; 40.0 ciBm

gt

CEMTER 1.897580BBGH=
¥FEBMW ZBE8H=z VB ZB68H=z

SFPAMN 280 . BkHz
SWPF 5. BB=zec

Page 89 of 225



KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1HdE
FL -568.8dEm 18d B~

aMER —1. BEAdE
3Z2. BkH=z

i
{

Y

l

|
/

WWW{W

CEMTER 1.897580BBGH=

¥FEBMW ZBE8H=z VB ZB68H=z

SPAM ZB6 . Bk Hz

SWPF 5. BB=zec

PRIOJECT: SR01401

HIGH OPWER COMFIGURATION

W R B hCDLAL

LIPLIFK

EFC-BLOCK,

QCCURIED BARCWIDTH

P TO EUT

P PR AS PER HPE363E: -50.0 dBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEN 1BdE aMKR -1 S@dE
RL 4@. BdBm 1@d B~ 23. TkHz
PROJECT: 3RO 401
HIGH POWER CONFIGURATION
Wﬂ‘\ EFC-BLOCK
LIPLINK
¥ BASIC TOMS MODUAL
CuP FROM ELIT

{ l CCCUPIED BAMCAYMDTH

CuP PWWE AS PER
. L\X HPF EPh-d414; 40.0 dBm
" i
it "'\Ww%“

CEMTER 1.8975B0OAGH=z SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdEBE aMER 1. 832dE
FEL —47. 5dBm 18d B~ —-368. 3kH=z

PRIOJECT: SR01401
HIGH POWWER COMFIGURATION
LIPLIMK
EFC-BLOCK
f % BASIC TOMA MODUAL
l CCCUPIED BAMCADTH

P TO EUT
P PR A5 PER HPE363E: -47.5 dBm

CEMTER 1.8975B0OAGH=z SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

ATTEM 1G@dE
FL 48 . BdBm 18d B~

aMER - 24dBE
38. BkH=z

PRIOJECT: SR01401
HIGH PWOER COMFIGURATION

da

DAL IR,
EFC-BLOCK,

\

BASIC TOMA ODUAL
CCCUPIED BAMCAYMDTH

!

\

P FRiOM EUT

CuF PR AS PER
HP EFfi-d441.4; 40.0 dBm

ai

M

N

i

T

CEMTER 1.

Y FEEBEEAGH=

¥REW ZB@EH=z LUEBLW ZB8HEH=z

SPAM 2860 . BkHz
SWP 5. 6BH=zec
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdEBE aMER . 83dE
FEL —-45. 4dBm 18d B~ —-368. Bk H=z

CEMTER 1.9¥75SBBEAGH=z
¥REW ZB@EH=z LUEBLW ZB8HEH=z

SP

AN 208 . Bk Hz
SWP 5. 6BH=zec

PRIOJECT: SR01401

HIGH POWER COMFIGURATION
DAL IR,

EFC-BLOCK

BASIC TOMA MODUAL
CCCUPIED BAMCAWDTH

P TO EUT

IiP PR A% PER

HP 33635E: -43.4 dBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

Section 5. Spurious Emissions at Antenna Terminals

NAME OF TEST: Spurious Emissions @ Antenna Terminals PARA. NO.: 2.917(e)

TESTED BY: Kevin Carr

DATE: August 16, 1999

Test Results: Complies.
Test Data:
NAME OF TEST WORST-CASE SPURIOUS LEVEL (dBm)

0 to 20 GHz spurious (Uplink) -21.6
0 to 20 GHz spurious (Downlink) -20.3
2 - signal intermodulation (Uplink) -13.0
2 - signal intermodulation (Downlink) -13.0
Lower band edge spurious (Uplink) -13.0
Lower band edge spurious (Downlink) -13.0
Upper band edge spurious (Uplink) -13.0
Upper band edge spurious (Downlink) -13.0
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Variable Bandwidth Module — ADB Block
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdBE MER —Z2Z. 58d Bm
FEL 37. @dBm 18d B~ 13, B¥GH=

R
M‘JN'MMWMMW

START BH=z STOF Z6. BAGH=

¥FEW 1. @MH=z VEM 1.6MH=z

SWF 488ms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION

W R B hCDLAL

LIPLIFK

2 CH. INTERMODULATION SPURICUS
EMIZSIONS

Db,

P PR AS PER

HP EPM-4414; 34.0 clBm

LIMIT: -13.0 ciBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEN AdBE MR —Z4. 33dBm
FL 37 . BcdBm 1E8d B T.H3GH=
O
R
P T T T R Ry o e

START BH=z

STOF Z6. BAGH=

¥FEW 1. @MH=z VEM 1.6MH=z SWF 488ms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION

W R B hCDLAL

ADB-BLOCK,

IIPLIMK

SINGLE CH. SPURICUS EMISSIONS
Db,

P PR AS PER

HP EPM-4414; 37 .0 cBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

*¥*ATTEN BdB MKE —13. B@d Bm
RL 37.8dEm 1Ad B 1.88925GHz
PROJECT: 9RO1401
™ HIGH PCWER CONFIGURATION
! \ { \ AR B MODUAL
UPLINK
f \ f \ 2 CH. INTERMODUL ATION PRODUCTS
COMS,
/ \ / \ QP PR &5 PER
} v \ HP EPM-441 &: 34.0 dBm
z -
. v j W LIMIT: -13 dBm
PSP Ve s T 7 ) pw
CEMTER 1.28E7YEHAGH= SPAM 58, BEMH=
¥REW 1 BMHz UBW 1. BMHz SWP SE. Bms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdBE UAUG B MER —3Z2. 58d Bm
FEL 37. @dBm 18d B~ 1. 849987 GH=

i (

F

IATY. L

ottt

CEMTER 1.25880BGH=
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 2. BEEAMHz
SWP 5B. Bms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
W R B hCDLAL

LIPLIFK

ADB-BLOCK

LiNER BAMD EDGE

Db,

P PR AS PER

HP EPM-4414: 37.0 DBm

LIIT, -13 clBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdBE UAUG B MER —33. 88d Bm
FEL 37. Z2dBm 18d B~ 1. 884957 GH=

s

i

CEMTER 1.8284958GH= sSPAM 2. BEEAMHz

¥FEBMW ZBkH=z VEM ZBkH=z

SWP 58. Bms

PRIOJECT: SR01401

HIGH PWIOER COMFIGURATION
W R B hCDLAL
ADB-BLOCK,

IIPLIMK

Db,

IIPPER BARD EDGE

CHETS

OJF PR AS PER

HP EPM-4414; 37 .0 cBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE MER —2Z2. 33dBm
FL 48. 8dBm 18d B~ T.F7GEH=z

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION

W R B hCDLAL

Doty TLIRH

2 CH. INTERMODULATION SPURICUS
O EMIZSIONS

Db,

P PR AS PER

HP EPM-4414; 34.0 clBm

R LIMIT: =13 dBrm

START BH=z STOF Z6. BAGH=
¥FEW 1. @MH=z VEM 1.6MH=z SWF 488ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE MER —Z23. BEAd Bm
FL 48. 8dBm 18d B~ T.F7GEH=z

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION

W R B hCDLAL

ADB-BLOCK,

DrCiATL IR

SINGLE CH SPURICUS EMIZSIONS
Db,

P PR AS PER

HP EPM-4414; 37 .0 cBm

= LIMIT: -13 clBm

START BH=z STOF Z6. BAGH=
¥FEW 1. @MH=z VEM 1.6MH=z SWF 488ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

*¥*ATTEN BdB MKE —13. 83cd Bm
RL 4@. AdEBm 1@d B~ 1 9E939GHz
FROJECT: SRO1401
A i HIGH POWER: CONFIGURATION
\ f \ W AR B MODUAL
DCAAMLIN
} \ H \ ADB-BLOCK
I 2 CH. SPURIOUS EMISSIONS
IR oM,
1| OF PR AS PER
j J \ HE EPM-441 4, 34.0 dBm
R {,r; llll\ LIMIT: -1 dEm
TP PR ey MMM"‘H o i
CEMTER 1.94748GH= SPAM 58, BEMH=
#REW 1. G@MHz UBM 1. BMHz SWP S@. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE UAUG B MER —42. 17dBm
FEL 327. BdBm 18d B~ 1. 9299910 GH=

PRIOJECT: SR01401
HIGH POWWER COMFIGURATION
ADB-BLOCK

ﬁﬂﬂw VAR Bl MODUAL
Y(J DCHAMLINK

LCWWER BAMND EDGE
JF CDhA,
CH. 575
)J OiP PR A5 PER
R HF EPh-441 4; 37.0 dBm
j LIMIT: 13 dBim

Wy

CEMTER 1.938B0HAGH=z SPAM 2. 888MHz
¥REW ZB8kH=z UBW ZB8kH=z SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE UAUG B MER —34. E3dBEm
FEL 37. Z2dBm 18d B~ 1. 964953 GH=

PRIOJECT: SR01401
HIGH PCWER COMFIGURATION
W R B hCDLAL
Doty TLIRH
COnAA,
O IIPPER BARD EDGE

\ CH.675

P PR AS PER

l]' HP EPM-4414; 37 .0 cBm

R \" LIMIT: -13 ciBm

ADB-BLOCK,

CEMTER 1.39E495B8GH= sSPAM 2. BEEAMHz
¥FEBMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE MER —23. 28d Bm
FL 32. 7dBm 18d B~ 7.53GH=

PRIOJECT: SR01401

HIGH PCAWER COMFIGURATION

W AR B RCDLAL

ADB-BLOCK,

IIPLIMKE

O SINGLE CH. SPURICUS EMISSIONS
3

2P PR AS PER

HP EPM-441A: 40.0 clBm

= LIMIT: -1353 ciBm

- JHJ..* S . PRI B Ry bl e b

START BH=z STOF Z6. BAGH=
¥FEW 1. @MH=z VEM 1.6MH=z SWF 488ms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

FCC PART 24, SUBPART E

¥ATTEM BdB MEKRE —232. 13dEBm
FEL 29. 7dBm 18d B~ 7. 83GH=z
0
F m
'M‘}u e K1) _.WI'-Ir" ol gt e "-‘-'A"
START BHz STOF Z20. BEAGH=z
*¥REW 1. @MH=z LVEW 1. BMH=z SWP 4B8E@m=

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
W R B hCDLAL
ADB-BLOCK,

IIPLIMK

2 CH. INTERMODULATION SPURIOUS
EMIZSIONS

5

OJF PR AS PER

HP EPM-441A; 40.0 ciBm

LIMIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

*¥*ATTEN BdB MKE —16. 88dBm
FL =29. ¥dBEm 18d B~ 1 B84¥VETGH=
N jﬁi FROJECT: SRO1401
HIGH POWER: CONFIGURATION
! \ / \ W AR B MODUAL
LIPLINK
\ } \ ADB-BLOCK
I | 2 CH. INTERMODULATION PRODUCTS
o
OF PR AS PER
,./J \ HE EPM-441 4, 40.0 DEM
" , k LIMIT: 13 dBim
AL Vo
oy ™ Homgrtoudhny |
CEMTER 1.28E7YEHAGH= SPAM 58, BEMH=
¥FEMW 1. AMH=z WEBK 1. @8rMMH= SHMF 58@. Bms=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1HdE MER —13. BEdBm
FL 45. BdBm 18d B~ 1.849977GH=z

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
ADB-BLOCK,

W R B hCDLAL

IIPLIMK
LiNER BAMD EDGE
3

CH. 004
!(.f \ CuF PR AS PER
i f 'L] HP EPM-4414; 315 dBm
L1 ! LIMIT: -13 cBm
Vi
Wr
et

CEMTER 1.25880BGH= sSPAM 1. BEEAMH=z
¥FEW 2. BkH=z VEMW 3. BkH=z SWF Z288ms

e
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEN 1BdE MKR —173. SAdEBm
RL 45. BdEBm 1Bd B 1. 849998GHz
b}m e I“‘W“tk
R {f \gﬁ

/}1“

e el

CEMTER 1.25880BGH=

¥FEW 2. BkH=z VEMW 3. BkH=z

sSPAM 1. BEEAMH=z
SWP ZEBms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
ADB-BLOCK,

W R B hCDLAL

LCWER BAMD EDGE

3

CH. 005

P PR AS EPR

HP EPM-4414; 33.7 dBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEMN 1GEdB MKE —17. 568cd Bm
RL 45. BdEm 1@d B~ 1 849998GHz
PROJECT: GRO1401
HIGH PCWWER COMFIGURATION
”L"""n W AR B MODUAL
ADE-BLOCK
W 'L.,1 UPLIMK
LOWER BAND EDGE
J'( \ S
CH. 00
/ \OJ'PP'I.-“-.IRASPER
R ,I"'.""‘rf’ | HP EPM-4414; 40.0 dBm
y LIMIT: 13 dEim
WL.
wr
L= lmy
CEMTER 1.250ERAGH= SPAM 1. BEEMH=
#REW 2. BkHz UBW 3. BkHz SWP ZS2@ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1HdE MER —13. S58dBEm
FL 45. BdBm 18d B~ 1.884933GH=

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
W R B hCDLAL

LIPLRK

ADB-BLOCK

O IIPPER BARD EDGE

3

CH. B35
(( 1\ OJF PR AS PER

R T HP EPM-4414: 32.0 dBm
_p'_“th LIMIT: -13 ofBim

[ esuprtio
CEMTEE 1.858495BGHz SPAM 1. BBBMHz
¥FEM 3. BkH=z WEW 3.B8kH=z SWF ZBBm=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEN 1BdE MKR —13. 33dEm
RL 45. @dEm 1Ad B/ 1. BE4955GHz
PROJECT: GRO1401
HIZH POVWER COMFIGURATION
VAR BNV MODUAL
PR UPLIMK
‘,a‘" ADB-BLOCK
UPPER: BAND EDGE
r"ﬂ \\ GEM
4 CH. 694
j’ OF PR AS PER
R HP EPM-4414; 34.0 dBm
ﬁ( \ A LIMIT: -13 dBm

M%w

CEMTER 1.8284958GH= sSPAM 1. BEEAMH=z
¥FEW 2. BkH=z VEMW 3. BkH=z SWF Z288ms
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KTL Ottawa

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

PROJECT NO.: 9R01401

ATTEMN 1GEdB MKE —17. 83cdBm
FL 45. Bd Em 18d B~ 1. 884958 GH=
il N
A I
I Y
o,
n“k\.
T

CEMTER 1.8284958GH= sSPAM 1. BEEAMH=z

¥FEW 2. BkH=z

VEMW 3. BkH=z SWF Z288ms

PROJECT: 9RO1401
HIGH PCWER COMFIGLRATION
ADB-BLOCK

W AR BV MODLIAL

LIPPER: BIAND EDGE

EM

CH. B3

OF PR A5 PER

HP EPM-4414; 40.0 dBm

LIMIT: 13 clEim
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE MER —Z2Z. E8d Bm
FEL 32.9dBm 18d B~ 7. .8B8GH=

PRIOJECT: SR01401

HIGH PWIOER COMFIGURATION

W R B hCDLAL

ADB-BLOCK,

DrCATL IR

O SINGLE CH. SPURICUS EMISSIONS
3

P PR AS PER

HP EPM-441A; 40.0 ciBm

=] LIMIT: -13 clBm

START BH=z STOF Z6. BAGH=
¥FEW 1. @MH=z VEM 1.6MH=z SWF 488ms
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

FCC PART 24, SUBPART E

¥ATTEM BdB MR —ZZ. EBdBm
RL 29.9dEm 1Ad B~ 2. 83GH=z
D
-
— " e J,..?-__- T kv L Ly
START @AHz STOR Z@. BAGH=

¥FEW 1. @MH=z

VEM 1.6MH=z

SWF 488ms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
ADB-BLOCK,

W R B hCDLAL

DrCiATL IR

2 CH. INTERMODULATION SPURIOUS
EMIZSIONS

G5

OJF PR AS PER

HP EPM-441A; 40.0 ciBm
LInIT:- 13:Bm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

*¥*ATTEN BdB MKE —13. 2¥cdBm
FL =29. 9dEm 1HAd B~ 1. 9E9HHGH=
ﬂ ﬂ. PROJECT: 9R01401
HIGH POWER COMFIGURATICHN
/ \ / \ ADB-BLOCK
AR B MODUAL
} \ j \ DOARILINK
2 CH. INTERMODULATION PRODUCTS
1AL [ oS
]k 0P PWR AS PER
j J \ HP EPM-441 5 40.0 dBm
= Z I LIMIT: -13 ddBm
N/ A
P S S P P [

CEMTER 1.39475BGH= sSPAM 5@, BEAMH=z
¥FEW 1. @MH=z VEM 1.6MH=z SWP 58. Bms
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1HdE
FEL 48. BdBm

18d B~

MER —13. 33dBEm

1. 9299398 GH=

e

b

[

[T

CEMTER 1.392880BGH=

¥FEW 2. BkH=z

VEMW 3. BkH=z

sSPAM 1. BEEAMH=z
SWP ZEBms

PRIOJECT: SR01401
HIGH PCWER COMFIGURATION
ADB-BLOCK,

W R B hCDLAL
DrCiATL IR

LiNER BAMD EDGE
3

CH. 004

OJF PR AS PER

HP EPM-4414; 322 dBm
LIIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 18dB MER —13. SAdEm
FL 48. Bd Em 18d B~ 1.929995G5H=
7 HL“\
7 W
- JFJ o

wmﬂhﬂﬂﬁ#*mdh

CEMTER 1.392880BGH=

=]

¥FEW 2. BkH=z VEMW 3. BkH=z

FAM 1. BEAMH=z
SWP ZEBms

PRIOJECT: SR01401
HIGH PWIOER COMFIGURATION
W R B hCDLAL

Doty TLIRH
ADB-BLOCK

LoLWER BAMD EDiGE
3

CH. 005

OJF PR AS PER

HP EPM-4414; 34 9 dBm
LIIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1HdE
FEL 48. BdBm

MER —19. 83dBm
18d B~ 1. 938008 GH=

PROJECT: 9RO01401
HIGH PCWER COMFIGURATION

AN

W R B hCDLAL
Doty TLIRH

7

LCWER BAMD EDGE

/

3
CH. 006

P PR AS PER
HP EPM-441A; 40.0 ciEhd

c.___,.--"

LIMIT: -13 clBm

—

W A PP .

Lt

CEMTER 1.392880BGH=

¥FEW 2. BkH=z

VEMW 3. BkH=z

sSPAM 1. BEEAMH=z

SWF Z288ms

Page 121 of 225



KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE MER —13. 27dBm
FEL 32.9dBm 18d B~ 1.3964935GH=

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
W R B hCDLAL

it Doty TLIRH

F"lr l""t ADB-BLOCK
7 i IIPPER BARD EDGE
Jlf \\. 3
CH. B33
f" \l OJF PR AS PER
=] ) - HP EPM-4414: 309 dBm

Wi Yerw, LIMIT:- 13 ofEim

MW%

CEMTER 1.39E495B8GH= sSPAM 1. BEEAMH=z
¥FEW 2. BkH=z VEMW 3. BkH=z SWF Z288ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE MER —14. 18dBm
FEL 32.9dBm 18d B~ 1. 964953 GH=

PRIOJECT: SR01401
HIGH PCWER COMFIGURATION
W R B hDOLAL

W st N1 ADB-BLOCK
!JJ“ \\ DCAATLING
UPPER BAND EDGE
H N GEM
CH. 594
\ OIF PWR AS PER
P HV“‘\ HP EPM-441 5 31 & dBm

LIMIT; -135 dBm
" .
Jhmd&ﬂ“ﬁJﬁHh

CEMTER 1.39E495B8GH= sSPAM 1. BEEAMH=z
¥FEW 2. BkH=z VEMW 3. BkH=z SWF Z288ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE MER —16. 27dBm
FEL 32.9dBm 18d B~ 1. 964952GH=

PRIOJECT: SR01401

I HIGH PCWER COMFIGURATION
W R B hCDLAL

a Doty TLIRH

JJH ADB-BLOCK
IUPPER BAND EDGE
[JJ .\ G5
CH. 633

JJ l"'u“h. OJF PR AS PER

. , HP EPM-441A; 40.0 ciBm
"h, LIIT: -13 ciBm

=

CEMTER 1.39E495B8GH= sSPAM 1. BEEAMH=z
¥FEW 2. BkH=z VEMW 3. BkH=z SWF Z288ms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdB MR —2ZZ. 97dBm
RL 29. 7dEBEm 1Ad B~ 13. BEAGH=z

D

-
Mﬂ\—“"’. L g ?me R s

START BH=z

STOF Z6. BAGH=

¥FEW 1. @MH=z VEM 1.6MH=z SWF 488ms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION

W R B hCDLAL

ADB-BLOCK,

IIPLIMK

SINGLE CH. SPURICUS EMISSIONS
T2,

P PR AS PER

HP EPM-441A; 40.0 ciBm

LIMIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

FCC PART 24, SUBPART E

¥ATTEN BdE MER —21.63dEm
RL 39. 7dBm 18dB~ 13. YEGH=

]

R
; PP | P WWMW:I o

START BH=z

STOF Z6. BAGH=

¥FEW 1. @MH=z VEM 1.6MH=z SWF 488ms

PRJOECT: SR01401

HIGH PWIOER COMFIGURATION
W R B hCDLAL
ADB-BLOCK,

IIPLIMK

2 CH. INTERMODULATION SPURIOUS
EMIZSIONS

TOHhAL

OJF PR AS PER

HP EPM-4414; 37 .0 cBm

LIIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

*¥*ATTEN BdB MKE —17. 4%dBm
RL 39. 7dBm 1@d B~ 1. 84739GHz
!A\ A FROJECT: SRO1401
HIGH POWER CONFIGURATION
\ }’ \ AR B MODUAL
LIPLINK
] \ f \ ADB-BLOCK
I 2 CH. INTERMODULATION PRODUCTS
VA
W OF FWR AS PER
/.J \ HE EPM-441 4, 37 0 dEM
" 7 . LIMIT: -13 dEM
A \
-.,,a....,u‘r '“"”-u-m..umn, TLPL L IEIEETL W PO
STRRET 1. 242428GH= STOP 1. .892438CGH=
#REW 1. GBMHz UBMW 1. BMHz SWP S@. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

#H1 IEN VdH MKK —13. SudBm
FL 323. 7dBm l@dB- 1. 24993993GH=
PROJECT: 9R01401
HIGH PYWOER: CONFIGLRATION
m VAR BV MODUAL
! . LIPLINK
if' h ADB-BLOCK

LiNER BAMD EDGE
} T2,
CH. 0a1

OIF PWR AS PER
HP EPM-441 5 40.0 dBM
MMW LIMIT: =15 dBm

CEMTER 1.85888086GH= SPAM ZB6 . Bk Hz
¥FEBMW ZBE8H=z VB ZB68H=z SWF 5.BB=sec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEMN BdEBE MER —13. BE8dBm
FL 48. BdBm 1E8d B 1. 8849560 3GH=
PROJECT: 9RO1401
HIGH POVVER CONFIGLIRATICN
IMIH VAR BN MODUAL
ADB-BLOCK
yr \l UIPLINK
UFPER BLAND EDGE
f l' TOMA,
CH. 638
L"—'ﬂ O PR A5 PER
" : HP EPM-421 4 40.0 dBm
. |umi: 13 dBm
CEMTER 1.384950880GH= SFAM ZE6A . Bk H=
*¥RBlM IEEH=z LB IEEH=z SHMP 5. BH=sec
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM @dB MR —Z22. 832dBEm
FL 4@, BdEBm lAd B~ 2. 37GH=z
D
-
For ol L e i e b ..2..-.'. belrna I e T i
START BHz STOFP Z8. BAGHz
¥FEW 1. B8MH=z LEWM 1.B8MH=z SWP 4B8Em=

PROWJECT: 9ROT401

HIGH PCAWER COMFIGURATICN
ADB-BLOCK

DoCAATILIRE,

SIMNGLE CH. SPURICUS EMISSIONS
TOhA2,

CF PR AS PER

HP EPb-441.2; 40.0 dBm

LIMIT: -13 clBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

FCC PART 24, SUBPART E

¥ATTEM BdB MR —ZZ. B8d Bm
FL 4@. AdBEm lAd B~ 15 BAGH=z
D
R

I, PR Y TN TIU AR sty
START @AHz STOR Z@. BAGH=
¥REIM 1. @MH=z LEK 1. 8MH=z SWF 488@ms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
ADB-BLOCK,

Doty TLIRH

WAR B RODLIAL

2 CH. INTERMODULATION SPURIOUS
EMIZSIONS

TOHhAL

OJF PR AS PER

HP EPM-4414; 37 .0 cBm

LIIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

¥ATTEM BdBE
FL 48. 8dBm 18d B~

MER —13. E¥dBm
1. 96¥7F5GH=

f\ PROJECT: 9RO01401
HIGH PCWER COMFIGURATION

}I \ f \ ADB-BLOCK
DOWMLINK

H \ ] | WAR B RODLIAL

J/ \ / "\ 2 CH. INTERMODULATION PRODUCTS

T2,

||' P PR AS PER
\J \ HP EPM-4414; 37 .0 cBm

Y LIMIT: -13 clBm

CEMTER 1.39475BGH=

¥FEW 1. @MH=z VEM 1.6MH=z

sSPAM 5@, BEAMH=z
SWP 5B. Bms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM 1G@dE
FL 48. 8dBm 18d B~

MER —165. 17dBm
1. 9299397VAGH=

e

e

e e

CEMTER 1.

S30EEEAGH=

¥FEBMW ZBE8H=z VB ZB68H=z

SFPAMN 280 . BkHz
SWPF 5. BB=zec

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
ADB-BLOCK,

Doty TLIRH

LCWER BAMD EDGE

T2,

CH. 0M

P PR AS PER

HP EPM-441A; 40.0 ciBm

LIMIT: -13 clBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdBE M
FL 48. 8dBm 18d B~ 1

KR —-15. 67¥dEm
. 9649557V GH=

e

I

A

: i)
S s

il

CEMTER 1.9E49588GH=
¥FEBMW ZBE8H=z VB ZB68H=z

SFPAMN 280 . BkHz
SWPF 5. BB=zec

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
ADB-BLOCK,

W R B hCDLAL

TOhA 2

CH. 635

IIPPER BARD EDGE

P PR AS PER

HP EPM-441A; 40.0 ciEhd

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Variable Bandwidth Module — EFC Block
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEN BdB MKR —24. 47dBm
RL 39. 7dBm 18dBs 3. 53GHz

D

R
Y | FEVE & N Y, s B ot prete ™

START BH=z STOF Z6. BAGH=

¥FEW 1. @MH=z VEM 1.6MH=z

SWF 488ms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION

W R B hCDLAL

LIPLIFK

EFC-BLOCK,

SINGLE CH. SPURICUS EMISSIONS
Db,

P PR AS PER

HP EPM-4414; 37 .0 cBm

LIMIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdB MEKRE —ZZ. B3dEm
FEL 29. 7dBm 18d B~ 7. 37GEHz
PROJECT: 9RO1401
HIGH POWER CONFIGURATION
WAR B MODLIAL
EFC-BLOCK
LIPLINK,
i 2 CH INTERMODULATION PRODUCTS
COMA,
OUF PWR A5 PER
HP EPM-4414; 33.3 dBm
R LIMIT: 13 dBm
U] NPYU PRI (o e e A
START BHz STOF Z20. BEAGH=z
*¥REW 1. @MH=z LVEW 1. BMH=z SWP 4B8E@m=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEMN BdEBE MER —13. 368dEBm
FL =29. ¥dBEm 1HAd B~ 1 8887Y5EGH=
PROJECT: 9401401
A HIGH POWER COMFIGLRATION
I{ \ [ ) UPLIMK
EFC-BLOCK
f \ / \ WAR B MODLAL
2 CH INTERMODULATION PRODUCTS
IRV COM:
W, CUP PUR LS PER
/ \ HP EPM-441.8; 33.2 dBm
R S 3 LIMIT: =15 dBm
Y U
v Wy
Pl ety
CEMTER 1.3897F5HAGH= SFAM 56@. BEMH=
¥FEMW 1. AMH=z WEBK 1. @8rMMH= SHMF 58@. Bms=
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1HdE
RL =29. FdBm

UAUG B
1Ed B

MER —15. S8dBEm
1. 88568088 GH=

ﬁmwwww

CEMTER 1.28250BBGH=
REW ZB8kH=z

VEM ZBkH=z

sSPAM 2. BEEAMHz
SWP 5B. Bms

PRIOJECT:SR01 401

HIGH PCAWER COMFIGURATION
W AR B RCDLAL

LIPLIFK

EFC-BLOCHK

DAL,

LOER BARND EDGE, CH. 713
2P PR AS PER

HP EPM-441 A; 37 .0 cBm

LIMIT: -1353 ciBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1HdE UAUG B
FEL 48. ZdBm 18d B~

MER —35. 97dBm
1. 9186017 GH=

*‘WM

MW‘W«

CEMTER 1.91888BGH=
¥FEBMW ZBkH=z VEM ZBkH=z

sSPAM 2. BEEAMHz
SWP 5B. Bms

PROJECT: 9RO01401

HIGH PCWER COMFIGURATICON
LIPLIMK

WAR B RODIAL
EFC-BLOCK

IIPPER BAMND EDGE

CuF PR AS PER

HP EPh-441.4; 37.0 dBm

LIMIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdB MKR —Z1. 17dBm
FL 4@. BdEBm 1Ad B~ 13, 43GH=z
D
-
- ,WMMM“M R T A TP TP,

START BH=z STOF Z6. BAGH=

¥FEW 1. @MH=z VEM 1.6MH=z

SWF 488ms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
Doty TLIRH

W R B hCDLAL

EFC-BLOCK,

SINGLE CH SPURICUS EMIZSIONS
Db,

P PR AS PER

HP EPMA: 37.0 dBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE MER —13. B7dBm
FL 48. 1dBm 18d B~ 1. 96B33GH=

PROJECT: GRO1401
A A HIGH PCWER CONFIGURATION

f \ / \ DCAAMLINK
! WAR BV MODUASL

{ \ / \ EFC-BLOCK,
2 CH. INTERMODULATION PRODUCTS
IR TR CoMa

| QP PWR AS PER
/ J \ HP EPR-4414; 34.7 dBm

R " " LIMIT: -13 dBm
i e

CEMTER 1.39775BGH= sSPAM 5@, BEAMH=z
¥FEW 1. @MH=z VEM 1.6MH=z SWP 58. Bms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

FCC PART 24, SUBPART E

¥ATTEM @dB MR —22. 73dBm
FL 4@. 1dEBEm lAd B~ 12, 7¥GH=z

-
IR PRPRIN R YL L A e
START BHz STOFP Z8. BAGHz

¥FEW 1. @MH=z

VEM 1.6MH=z

SWF 488ms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
Doty TLIRH

EFC-BLOCK

WAR B RODILAL

2 CH. INTERMODULATION SPURIOUS
EMIZSIONS

COnAA,

OJF PR AS PER

HP EPM-4414; 347 dBm

LIMIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE UAUG B MER —ZB@. 13dBm
FEL 37. Z2dBm 18d B~ 1. 9B5EEAGH=

PRIOJECT: SR01401
HIGH PCWER COMFIGURATION
Doty TLIRH

W R B hCDLAL
EFC-BLOCK,
O COhA LCWVWER BARND EDGE
Jf CH. 715

P PR AS PER
f HP EPM-4414; 37 .0 cBm

F I]' LIMIT: -13 clBm

R

CEMTER 1.39EEEEBEGH= sSPAM 2. BEEAMHz
¥FEBMW ZBkH=z VEM ZBkH=z SWP 58. Bms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdBE UAUG B MER —37. 33dBm
FEL 37. @dBm 18d B~ 1. 9968EEAGH=

ﬁuﬂmwll

DL e e

M"W

CEMTER 1.99880EGH= =1
¥FEBMW ZBkH=z VEM ZBkH=z

AM 2. BEEMH=z
SWP 58. Bms

PRIOWJEC T: 9RO1401

HIGH PCWER COMFIGURATION
Doty TLIRH

W R B hCDLAL
EFC-BLOCK,

IIPPER BARD EDGE

Db,

P PR AS PER

HP EPM-4414; 37 .0 cBm

LIMIT: -13 clBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdB MR —23. 53dBm
FL 329. 8dBm 18d B~ 11. B3GH=z
O
R T
e et MWWMMWW

START BH=z STOF Z6. BAGH=

¥FEW 1. @MH=z VEM 1.6MH=z

SWF 488ms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION

W R B hCDLAL

LIPLIFK

EFC-BLOCK,

3

SINGLE CH. SPURICUS EMISSIONS
P PR AS PER

HP EPM-441A; 40.0 ciBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BAdBE MER —22. 28d Bm
RL 39. ¥dEBm 1E8d B 13. 2¥GH=
PROJECT: GRO1401
HIGH POVWER COMFIGURATION
AR B MODUAL
EFC-BLOCK | LIPLINK
2 CH. INTERMODULATION SPURICUS
I EMISSIONS
GEM
O PVWR A5 PER
HP EPM-44124; 40.0 dBim
R LIMIT; -13 dBm
. Pk A . - e yraral, P e =
STRART EH=z STORP Z8. BAGH=
¥FEBM 1. B@MH=z LWEBR 1. @MH=z SWP 4B8B8ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

*¥*ATTEN BdB MKE —16. 3¥dBm
RL 39.8dEm 1AdE~ 1. BEZSAGHZ
1\ j'n\ PROJECT: GRO1401
HIZH POVWER COMFIGURATION
/ \ / | LIPLINK
VAR BV MODUAL
\ / \ EFC-BLOCK
2 CH INTERMODULATION PRODUCTS
A o
W O PWWR A5 PER
/ \ HP EPM-4414; 40.0 dBm
R - . LIMIT: -13 dBm
fjul \__r'\
et et MMM..,..,_ -
CEMTER 1.28975HGH= SPAM 58, BEMH=
*¥REW 1. BMHz UEW 1.BMHz SWP S@. Bms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1HdEB MER —13. B3dBm
FL 39. 8dBm 1HAd B~ 1. 885 GH=

PROJECT: 9R01401

HIGH PCYWER CONFIGURATION

VAR Bl MODUAL

,-r'_"ﬂm,ln EFC-BLOCK
Ir—"" 'l LOWER, BAND EDGE
L M
‘fﬂ \ CH. 704
QP PR, A PER

HP EPM-4414: 309 dBm

I'-.W LIMIT: 13 dBm

R j
ﬁ' i
WW
CEMTER 1.82850BHAGHz SPAM 1. BEEMHz
¥FEBEM 2. BkHz LEL 2. 8kH=z SWF Z88m=
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 18dB MER —13. 37dEBm
FL =29. 8dEm 18d B~ 1. 884993 GH=

I Mm‘\

'A' y

[

CEMTER 1.28250BBGH=
¥FEW 2. BkH=z VEMW 3. BkH=z

sSPAM 1. BEEAMH=z
SWP ZEBms

PRIOJECT: SR01401

HIGH PCAWER COMFIGURATION
W AR B RCDLAL
EFC-BLOCK

5

CH. 705

OJF PR AS PER

HP EPb-441.4: 33.5 dBm

LIMIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEMN 1GEdB MKE —19. B3cd Bm
FL =29. 28dEm 18d B~ 1. 8850HAGH=
PROJECT: 9RO1401
o HIGH PCWER CONFIGURATION
“.l*"' UPLINK
-r I VAR BV MODUAL
(‘f “\ EFC-BLOCK
) LOWER BAND EDGE

'[r \ (M
CH. 706
N \ OF PR A5 PER

R = HP EPM-4414; 40.0 dBm
& LIMIT: -13 dEim
Prﬁ
Mot
CEMTER 1. BEEEAEGHZz SFAM 1. BEAMHZ
¥REW 3. BkHz UEW 3.BkHz SWP Z80ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEMN 1GEdB MKE —13. 58d Bm
RL 4@. AdBm 1Ad B~ 1. 91BB37GHz
FROJECT: SRO1401
HIGH POWER: CONFIGURATION
W AR B MODLAL
P.-H’Wh EFC-BLOCK
r \ LIPLINK
UPPER BAND EDGE
f \ (M
- CH. 1196
K H NP PR AS PER
= " ¢ HE EPM-441 4, 323 dBm
¥ Py LIMIT; -13 dBim
i N
x“"m N
[
CENTER 1.91@PRAGHZ SPAN 1. BEEMHz
#¥REW 3. GkHz UBMW 3. BkHz SWP Z8EAms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEMN 1GEdB MKE —13. 33cd Bm
FL 468. BdBm 1HAd B~ 1 918BRZGH=
PROJECT: 9RO1401
HIGH PCWER CONFIGURATION
r VAR BV MODUAL
- UPLINK
/ EFC-BLOCK
N UPPER BAND EDG
,I* h GEM
CH. 1195
o / \ QP PR &5 PER
o - HP EPM-441 4; 34 3 dBm
LIMIT: -13 dBm
%'“n..
il ey e

CEMTER 1.91888BGH= sSPAM 1. BEEAMH=z
¥FEW 2. BkH=z VEMW 3. BkH=z SWF Z288ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEMN 1GEdB MKE —19. 33cd Bm

FL 468. BdBm 18d B~ 1. 918BRAGH=
PROJECT: GROM 401
HIGH POWER: CONFIGLRATION
VAR BYY MODLAL

M H EFC-BLOCK
;./ “\ LIPLINK

LIPPER BIAND EDGE

f \ 3
ZH. 1134
'I \ﬂ‘"ﬂ\ OJF PR AS PER

= . HP EPM-441.A; 400 dBim
Y LIMIT: 13 dlEim
Hmhwm#ﬂ
CEMTEE 1.91BBABGHz SPAM 1. BBBMHz
#¥REW 3. @kHz VEW 3. BkHz SWP Z8@ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEMN BdEBE MER —-24. 17dBm
FL 48. BdBm 1HAd B~ 3.97G5H=
PROJECT: 9R01 401
HIGH POMVER CONFIGURATION
DCRATLIME,
EFC-BLOCK,
AR B WMODLIAL
I SIMGLE CH. SPURIOUS EMISSIONS
S
P PR A5 PER
HP EPM-4414; 40.0 dBm
R LIMIT: -13 diBm
- . Y L CLE R T et L ey
START BH= STOF ZB. BEGH=
*¥*RBIM 1. E@MH=z B 1. E@rMH=z SHWP 488 m=
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

FCC PART 24, SUBPART E

¥ATTEM AdB MR —2Z2. 17dBm
FEL 4@. AdEm 1Ad B~ 13, ZBGH=z
O
R

P | AP I Ty o R P Aot i
START BH=z STOP Z@. BAGH=
¥FEBEW 1 BAMHz LUEK 1. BMH=z SkF 4B8Rm=

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
Doty TLIRH

W R B hCDLAL
EFC-BLOCK,

2 CH. INTERMODULATION SPURIOUS
EMIZSIONS

G5

OJF PR AS PER

HP EPM-4414; 395 dBm

LIIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdB MERE —132. B8dEm
FEL 4. BdBm 18d B~ 1. 96233GH=
PROJECT: 9R01401
A\ A HIGH POWER CONFIGURATION
f \ f \ DOWMILINK
WAR B MODUAL
\ / ! EFC-BLOCK
SN
f \ ! ‘l\ 2 CH. INTERMODULATION PRODUCTS
OUF PWR AS PER
] V \ HP EPM-4418; 39.5 dBm
R [ﬁ\ fj x R LIMIT: -13 clBm
o e |7 LTI WY O S
CEMTER 1.9775BGH=z SPAM 5@, BEMHz
*¥REW 1. @MH=z LVEW 1. BMH=z SWP 568, Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1HdE MER —15. BEd Bm
FL 45.5dBm 18d B~ 1.9649395GH=

PRIOWJECT: SR01401

HIGH PCAWER COMFIGURATION
Doty L IR K

W R B RACIDLAL

J,,.J\" EFC-BLOCK
e LOWWER BAND EDGE
A 1‘1{ M
CH. 704
]'/ '\ 0P PR AS PER
e 7 \ HP EPM-4412; 31 3 dBm

ﬂ LIMIT: -13 dBm
w""’j r

MMW
CEMTER 1.9ES5ERAGH= SPAM 1. BEEMH=
¥FEBMW 3. BHAkH=z WEBKW 3. BkH= SHF Z28B8m=
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1HdE MER —13. 17dBm
FL 45.5dBm 18d B~ 1. 39649397 GH=z

|

P

Jﬂp"\"ﬁ L\.H

/

X

N

| 7=

!

N

CEMTER 1.39EEEEBEGH=
¥FEW 2. BkH=z VEMW 3. BkH=z

sSPAM 1. BEEAMH=z

SWF Z288ms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
W R B hCDLAL
EFC-BLOCK

LCWER BAMD EDGE

3

CH. 705

P PR AS PER

HP EPM-4414; 347 dBm

LIMIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1HdE MER —21. 33dBm
FL 45.5dBm 18d B~ 1.9649395GH=

PROJECT: 9RO01401
HIGH PCWER COMFIGURATION

AR By MODUAL
FM-,* EFC-BLOCK
Y *\1 LCWWE REAMND EDGE
GEM
[lﬂ \ CH. 706
OUF PR AS PER
f H HP EPM-441 4 40.0 dBrm

‘N’FT LIMIT, -13 cdBm
W»’M

CEMTER 1.39EEEEBEGH= sSPAM 1. BEEAMH=z
¥FEW 2. BkH=z VEMW 3. BkH=z SWF Z288ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEMN 1GEdB MKE —13. 3@8d Bm
FL 45. 2dEm 18d B~ 1. 996898 4@ GH=
FROJECT: SRO1401
HICGH POWER: CONFIGURATION
DCAAMLIN
W AR B MODUAL
o EFC-BLOCK
\ UPPER BAND EDGE
_ﬂ ’i\ (M
CH. 1196
(r \ OPFWR AS PER
= 7 ¥ HE EPM-441 4, 30 8 dBm
_ L LIMIT: -13 dBim
il 7S
MW
CEMTER 1.99088AGH= SPAM 1. BEEMH=
¥FEBMW 3. BHAkH=z WEBKW 3. BkH= SHF Z28B8m=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1HdE MER —13. 17dBm
FL 45.5dBm 18d B~ 1. 99860688 GH=

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
Doty TLIRH

W R B hCDLAL

] H"L EFC-BLOCK
LIPPER BIAND EDGE
Jf kg M
4 CH. 1185
f OF PR AS PER

HP EPM-4414; 331 dBm

"“"*'-MW
CENMTER 1.99@8AAGHz SFAM 1. @EEMHz
¥FEW 2. BkHz UEL 2. BkHz SWP ZSEms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1HdE MER —17. BEAdBm
FL 45.5dBm 18d B~ 1. 99860688 GH=

PROJECT: 9RO01401
HIGH PCWER COMFIGURATION

M DOVARLINK
» ] VAR BV MODUAL
,-r" L\ EFC-BLOCK
UPPER: BAND EDGE
r’ l"‘,‘ GEM
CH. 1134
( \ OF PR AS PER

N3 ]wan‘“ HP EPM-441A; 40.0 ciBm

LIMIT: -13 ddBm
M, |
T T .

CEMTER 1.99880EGH= sSPAM 1. BEEAMH=z
¥FEW 2. BkH=z VEMW 3. BkH=z SWF Z288ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdB MR —Z4. 87dBm
RL 32.28dBEm l@dB- 5. BE3GH=z
PROJECT: 9R01401
HIGH POWER COMFIGURATION
WAR BV WODLIAL
EFC-BLOCK
LIPLIRK
O TDMA&, SIMNGLE CH. SPURICUS
EMIZSIONS
OJF PR AL PER
HPF EPM-44124; 40.0 dBm
= LIMIT: -135 dBm
U VRN WS PR I, (Ll et A e nead
START @AHz STOR Z@. BAGH=
¥REIM 1. @MH=z LEK 1. 8MH=z SWF 488@ms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdB MR —Z3. B3dBm
RL 32.28dBEm lAd B~ T.Z23GH=z
D
R
PP THERR | YT o ’ 2l b ] -’U""‘"""WW h
START @AHz STOR Z@. BAGH=
¥REIM 1. @MH=z LEK 1. 8MH=z SWF 488@ms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
W R B hCDLAL

LIPLIFK

EFC-BLOCK,

2 CH INTERMODULATIONMSPURIOUS
EMIZSIONS

TOHhAL

OJF PR AS PER

HP EPM-4414; 37 .0 cBm

LIMIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdBE MER —165. B3dBm
FL 32. 8dBm 18d B~ 1. 88158GH=

i MMMM

CEMTER 1.8975BGH=
¥FEW 1. @MH=z VEM 1.6MH=z

sSPAM 5@, BEAMH=z
SWP 5B. Bms

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION

W R B hCDLAL

EFC-BLOCK

IIPLIMK

2 CH INTERMODULATION PRODUCTS
T2,

P PR AS PER

HP EPM-4414; 37 .0 cBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE MER —165. 33dBm
FL 48. 8dBm 18d B~ 1.8849323GH=

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
W R B hCDLAL
EFC-BLOCK

IIPLIMK

T2,

LiNER BAMD EDGE

P PR AS PER

HP EPM-441A; 40.0 ciBm

LIMIT: -13 clBm

CEMTER 1.8258808EGH= SPAM ZB6 . Bk Hz
¥FEBMW ZBE8H=z VB ZB68H=z SWF 5.BB=sec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

*¥*ATTEN BdB MKE —15. B¥dBm
FL 468. BdBm 1HAd B~ 1 9188247 GH=
PROJE CT: 9R01401
HIGH PCWER CONFIGURATION
"'l AR BV MODUAL
f UPLINK
[ \ EFC-BLOCK
UPPER BAND EDGE
" \' DM,
CH. 1199
O PR A5 PER
" . — HP EPM-441 & 40.0cBm
LIMIT: -13 dlBm
CEMTER 1.910B8HAGH= SPAM 2006 . Bk H=
¥FEBMW 3IB0EAH=z UEBKMW 3IHBEH=z SHMFPF 5. EBHB=ec
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEN BdB MKE —Z3.83dEm
RL 4#. 8dBm 18dB~ 5. 9@GH=
O
R
RPN R QTP BTN T o e

START BH=z STOF Z6. BAGH=

¥FEW 1. @MH=z VEM 1.6MH=z

SWF 488ms

PROWJECT: 9ROT401

HIGH PCAWER COMFIGURATION

W AR B RODIAL

DoCAATILIRE,

SINGLE CH. SPURICUS EMISSIONS
T2

CF PR AS PER

HP EPh-441.4; 40.0 dBm

LIMIT: -13 clBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

FCC PART 24, SUBPART E

*¥*ATTEN BdB MKE —21. 83cdBm
FL 48. Bd Em 18d B~ 13. 3F7GH=
R
N JET P U IOV . Y I VIR S
STRRET BH= STOP ZB. BAGH=
¥REEMW 1. 8MMH=z LVEI 1. B8MH=z SHUFP 4608 m=

PRIOJECT: SR01401

HIGH PCWER COMFIGURATION
W R B hCDLAL
EFC-BLOCK

DrCiATL IR

T2,

2 CH. INTERMODULATION SPURIOUS
ERISSIONS

OJF PR AS PER

HP EPM-4414; 37 .0 cBm

LIIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

*¥*ATTEN BdB MKE —14. 33cd Bm
FL 468. BdBm 1HAd B~ 1 9B1ETGH=
PROJECT: 9R01401
[\'l HIGH POWER COMFIGURATICHN
I|,I \ / \ AR B MODUAL
DOALIRE
}J \ / EFC-BLOCK
I 2 CH. INTERMODULATION PRODUCTS
IRy
0P PWR AS PER
/ \J \\. HP EPM-4441 & 37.0 dBm
= T l LIMIT: -13 ddBm
A7 A
I W NPT L WU P
CEMTER 1.977EHGH= SPAM 58, BEMH=
¥FEMW 1. AMH=z WEBK 1. @8rMMH= SHMF 58@. Bms=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE MER —14. 53dBm
FEL 48. 3dBm 18d B~ 1.96493933GH=
PROJECT: 9RO 401
HIGH POWER CONFIGURATION
WM VAR EWY MODLUIAL
f EFC-BLOCK
J’ \1 DOWRILINK,
TOMA,
_{ \ LOWWER BAND EDGE
; 4 CH. 701
My, CUF VPR A PER

] : %EPT‘ HP EPM-4414; 40.0 dBm
) ‘J’ LIMIT: -13 dBm

CEMTER 1.9E58EBEGH= SPAM ZB6 . Bk Hz
¥FEBMW ZBE8H=z VB ZB68H=z SWF 5.BB=sec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEM BdBE MER —14. 17dBm
FL 48. 8dBm 18d B~ 1. 99800 T GH=
PROJECT: 9RO 401
. HIGH PWIOER CONFIGURATION
w‘m VAR ENY MODLIAL
EFC-BLOCK
f 1 DOWRILINK,
UIPPER: BIAND EDGE
k TOMA,
CH. 1199
o (P PR, A5 PER,
- HP EPM-4414; 40.0 dBm
N LIMIT:- 13.0 B
CEMTER 1.998888EGH= SPAM ZB6 . Bk Hz
¥FEBMW ZBE8H=z VB ZB68H=z SWF 5.BB=sec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Single Channel — Basic CDMA Module
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 18dE MR —22. 56@d Bm
FL 37 . BdBm 18d B~ 13, 38GH=z
O
R erm"*
- ]
e R rwl"‘ e e R i ™

START BH=z

STOP z2Z0B. B8GH=

¥REW 1. BMH=z VEW 1.BMH=z SWP 4BE8ms

PRIOJECT: SR01401

HIGH POWER COMFIGURATION
ADB-BLOCK

COha, MODUAL

LIPLIFK

COmA SPURICUS EMISSIONS
OJF PR AS PER

HP EPM-441 A; 37 .0 cBm

LIMIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEH 1Gd4dE AEUS B MR —329. 23dBEm
RL 37 . BdBm 1E8d B~ 1. 8499960 GH=
PROJECT: 9R01401
HIGH POWER COMFIGURATICN
UPLINK
iy o e B O
COMA MODUAL
0 COMA,
LCWER BAND EDGE
CH. 25
j 0P PWR AS PER
R ,( HP EPM-441 5 37.0 dBm
Wn"‘“f
CEMTER 1. SSBEEGEGHZz SPFAM Z. BEBMHz
*¥*RBl 3I@kH= B 3@k H=z SKWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE UAUG B MER —432. 23dBEm
FEL 327. BdBm 18d B~ 1. 88495HAGH=

PROJECT: GRO1 401
HIGH POWER CONFIGURATION
ADB-BLOCK
il gt COMA MODUAL

‘ll'*u LPLINK
D \ UPPER BAND EDGE

Db,
CH.675
\ CF PR A5 PER
=] HP EPM-4414; 37 .0 cBm
\ LIMIT: -13 clBm

R i

CEMTER 1.884950GH=z SPAM 2. 888MHz
¥REW ZB8kH=z UBW ZB8kH=z SWP 58. Bms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

¥ATTEMN 1BdEB MER —2Z. 33dEBm
EL 37. B@dBm 18dB~ 17, 27GH=z
PROJECT:9R01401
HIGH POWER CONFIGURATION
ADB-BLOCK
DOAMLINK
COMS, MODUAL
0 COMA
SPURICUS EMISSIONS
P PWR A5 PER
HF EPh-4412; 37 .0 dBm
R LIMIT: 13 dBm
PR, FPYTRR Noas v o o g b M e
START BHz STORP 2@, BAGH=z
¥REMW 1. BMHz LEBW 1. 68MH=z SHF 4BEms
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1B8dEB LAaUG B MER —42. 17dBm
FL 37. BdBm 18d B~ 1. 9729993 GH=
] f
" [

CEMTER 1.938B0HAGH=z
UBW ZB8kH=z

¥REW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01401
HIGH POWWER COMFIGURATION
COnA MODUAL
ADB-BLOCK,

Doty TLIRH

COnAA,

LiNER BAMD EDGE
CH. 23

CF PR A5 PER

HP EPM-4414; 37 .0 cBm
LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE UAUG B MER —41. 17dBm
FEL 327. BdBm 18d B~ 1. 964963 GH=

PROJECT: 9RO1401
HIGH PCWER COMFIGURATION
COMA MODUAL
ADB-BLOCK
DCAMLINK
0 O,
UPPER BIAND EDGE
CH.E75
1 OF PR A5 PER
R \ HP EPM-4414; 37 0 dBm

LIMIT: -13 ciBm

CEMTER 1.9542950GH=z SPAM 2. 888MHz
¥REW ZB8kH=z UBW ZB8kH=z SWP 58. Bms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1G@dE MER —-232. EYdBm
FEL 327. BdBm 18d B~ 9. 77GEH=z

START BH=z STOP z2Z0B. B8GH=

REW 1. BMH=z VEW 1.BMH=z

SWP 4BE8ms

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
EFC-BLOCK,

LIPLIFK

COhA, MODUAL

SPURICUS EMISSIONS

OJF PR AS PER

HPEPNh-441 2 37.0 dBm

LIIT: -13 ciBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1G@dE UAUG B MER —41. B8dBEm
FEL 327. BdBm 18d B~ 1. 884993GH=

b

W

CEMTER 1.3588580HAGH=z
¥REW ZB8kH=z UBW ZB8kH=z

SPAM 2. 888MHz
SWP 58. Bms

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
LIPLIMK

EFC-BLOCK

BASIC COMA MODLLAL
LCWER: BAMD EDGE

OJF PR A SPER

HP EPM-4414; 37 .0 cBm

LIIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 184E ARG B MR —4B8. 23dBm
RL 37. BdBm 1E8d B~ 1. 918098 GH=
PROJECT: 9RO01401
HIGH POWER COMFIGLRATION
UPLIMK,
s L EFC-BLOCK
‘QL BASIC SO MODUAL
0 Y UPPER BAMND EDGE
l‘. CJP PR & SPER
HF EPh-441 4; 37.0 dBm
H LIMIT: -13 cBm
" \
CEMTER 1.918B8EAGH= SPAM 2. BEEMH=z
¥FBW 3IBkH=z Bk 3@k H=z SWF 568. Bms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1G@dE MER —-232. 23dBm
FEL 37. BdBm 18d B~ 7. 8H8GH=z
R

s ST S -""'“"'21 T ra— Ml b
START BH=z STOF Z6. BAGH=
¥REW 1. BMH=z VEW 1.BMH=z SWP 4BE8ms

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
DAL IR,

EFC-BLOCK

BASIC COMA MODLLAL
SPURICUS EMISSIONS

OJF PR AS PER

HP EPM-4414; 37 .0 cBm

LInIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE UAUG B MER —4B8. 17dBm
FEL 327. BdBm 18d B~ 1. 964997 GH=

PROJECT: GROM 404
HIGH POWER COMFIGURATION
BASIC COMA MODLAL
EFC-BLOCK
DCAATILINK,
0 LCWYER BAMD EDISE
rf CuP PR A5 PER

HP EPM-4441.8: 37 0 dBm
f LIIT: -13 dBim

™
e

CEMTER 1.955BBHAGH=z SPAM 2. 888MHz
¥REW ZB8kH=z UBW ZB8kH=z SWP 58. Bms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1G@dE UAUG B
FEL 327. BdBm 18d B~

MER —4B8. EYdBm
1. 9968027 GHz

o

memww

CEMTER 1.998BBHAGH=z
¥REW ZB8kH=z LUEBW 2068k

SPAM 2. BEEMHEz
Hz SWP 568, Bm=

PRIOJECT: SR01401

HIGH PWOER COMFIGURATION
EFC-BLOCK,

Doty TLIRH

BASIC COMA MODLLAL

IIPPER BAND EDGE

OJF PR AS PER

HP EPM-4414; 37 .0 cBm

LIIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

GSM Extension Module
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE MER —-22. 23dBm
FL 48 . BdBm 18d B~ 7. BHAGH=Z

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
ADB-BLOCK

3hl EXTEMSION MODLLAL
LIPLIFK

D SPURICUS EMISSIONS

P PR AL PER
R
H N RS PP " RIS VN P A

HP EPM-441A; 40.0 ciBm
LInIT: -13 ciBm

START BH=z STOP z2Z0B. B8GH=
¥REW 1. BMH=z VEW 1.BMH=z SWP 4BE8ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 184E MR —13. EBAd BEm
FL 39. 5dBm 1A8d B~ 1. 849933 GH=
PROJECT: 9RO01401
HIGH POWER COMFIGLRATION
JW%WL. ADB-BLOCK
' ! UPLIFMK
J,f \H GSh EXTENSION MODLIAL
I LCWWER BAMND EDGE
/ n‘\‘ CH. 004
C4F PR AS PER
/ \( HP EPM-4414; 34.7 dBm
=] fm' I‘h LIMIT: -13 clBm
Lk ¥ r/! \\
'n
CEMTER 1.B5EERAEGHZ SPAM 1. BEEMH=z
¥FBMW 3. BkH=z Bk 3. BkH=z SWP Z8Bms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1G@dE
FEL 29.5dBm 18d B~

MER —14. 17dBm
1. 849992GH=

}p"

u-%l\

N

PasisN Wi

J-F b

[T

CEMTER 1.5858BBHAGH=z

¥REW 3. BkH=z VEBMW 2. BkH=z

SPAM 1. 888MH=z

SWP Z88ms

PRIOJECT: SR01401

HIGH POWER COMFIGURATION
ADB-BLOCK

LIPLIFK

E3h EXTEMSION MODULAL
LCER: BAMD EDGE

CH. 005

OJF PR AS PER

HP EPhd-441.2:40.0 dBm

adgl LIMIT: -13 clBim
"
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1G@dE
FEL 29.5dBm

16d B~

MER —-132. 23dBm
1. 884967 GH=

vl

'

’l‘

/

" AN

CEMTER 1.884950GH=z
VEBMW 2. BkH=z SWP Z88ms

¥REW 3. BkH=z

SPAM 1. 888MH=z

PRIOJECT: SR01401

HIGH POWER COMFIGURATION
ADB-BLOCK

LIPLIFK

E3h EXTEMSION MODULAL
UPPER BAND EDGE

CH. 635

OJF PR AS PER

HP EFt-d441.2; 55.2 dBm

LIMIT: -1353 ciBm
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEN 1HdE MER —17. 17dBm
FL 39.5dEBm 18d B 1. 384958 GH=z
1y |
N

ol \

R . Wﬁh
A D s
N’
A

CEMTER 1.884950GH=z

¥REW 3. BkH=z

VEBMW 2. BkH=z

SPAM 1. 888MH=z
SWP Z88ms

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
LIPLIME

ADB-BLOCK,

3hl EXTEMSION MODLLAL
IIPPER BAND EDGE

CH. 694

OJF PR AS PER

HP EFfi-d441.4; 40.0 dBm

LIMIT: -13 clBm
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

ATTEM 1G@dE MER —-ZB8. EYdBm
FL 48 . BdBm 18d B~ 16. 93GH=

PRIOJECT: SR01401
HIGH POWWER COMFIGURATION

ADB-BLOCK

3hl EXTEMSION MODLLAL
Doty TLIRH

SPURICUS EMISSIONS
CuF PR AS PER

HP EPM-441A; 40.0 ciBm
LIIT: -13 ciBm

START BH=z STOP z2Z0B. B8GH=

¥REW 1. BMH=z VEW 1.BMH=z

SWP 4BE8ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1B8dEBE MR —13. 47dBm
RL 4@. Z2dBm ladB- 1. 929932 GHz
PROJECT: 9R01401
HIGH POWER COMFIGURATION
ADBE-BLOCHK
DAL IR
']II GSM EXTENSION MODLAL
LOWWER BAMD EDGE
J'F \ P PR AS PER
HP EPM-4414; 35.5 dBm
f H’ LIMIT: -13 dBm
= Sl L 1
/{W 'lﬁﬂiﬂ\
i y
MJ
CEMTER 1. 92880@GH=z SPAM 1. BEEMHZ
¥FEEBMW 2. B@kHz LEW 3. 8kHz SWF Z88m=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1B8dEBE MR —14. 28d Bm
RL 4@. Z2dBm ladB- 1. 930EEBEGHZ
PRCJECT: SRO1401
4“1".'...1 b HIGH POWWER COMFIGURATICN
,M ADB-BLOCK
Doz L IRk
frf EEM EXTEMSION MODLLAL
o LCWVER BAMND EDiGE
Jr \ CH. 005
CuP PR AS PER
/ HF EPM-441.4: 40.0 dBm
= Irm\I.r ':.552 LIMIT: -13 cBm
WMM
CEMTER 1. 92880@GH=z SPAM 1. BEEMHZ
¥FEEBMW 2. B@kHz LEW 3. 8kHz SWF Z88m=
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

ATTEM ZBdEB MER —132. 47dBm

FEL 44. 7dBm 18d B~

1. 964967 GH=

PRIOJECT: SR01401
HIGH POWWER COMFIGURATION

ADB-BLOCK
3hl EXTEMSION MODLLAL

m"'“"“l“‘"\

ADB-BLOCK,

IIPPER BAMND EDGE, CH 633
CuF PR AS PER

HP EPM-441A; 36.5 dBm
LIMIT :-13 ciBm

y \ .

“*wﬂ*uwﬁﬂhMMWﬁHH

CEMTER 1.9542950GH=z
¥REW 3. BkH=z VEBMW 2. BkH=z

SPAM 1. 888MH=z
SWP Z88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEH ZGd4dE MR —15. 868d Em
FL 44 . 7dBm 1E8d B~ 1. 9649560 GH=
PROJECT: GRO1401
HIGH PCWWER CONFIGURATION
Myrie. ADB-BLOCK
A M DCAAMLINK
\l” (35 EXTENSION MODUAL
I UPPER BIAND EDGE CH, 694
a’ h"nh O PR A5 PER
HP EPM-4414; 40.0 dBm
)! \1\ LIMIT: -13 dEim
R .#‘i'llhJr ]‘W‘LB
N
Hnw.,l,{*‘a.
CEMTER 1.9E4950GH= SPAM 1. BBAMH=
*¥*RBIM 3. BkH= B 3. BkH=z SWP Z8Hm=
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1B8dEBE MR —22. ETdEBEm

RL 4@. BdBEm ladB- 11 57GHz
-

WPSTIPIN) FPRENY NI TP T T Y B e Sy

START BH=z

STOP z2Z0B. B8GH=

¥REW 1. BMH=z VEW 1.BMH=z SWP 4BE8ms

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
EFC-BLOCK,

LIPLIFK

3hl EXTEMSION MODLLAL
SPURICUS EMISSIONS

OJF PR AS PER

HP EPM-441A; 40.0 ciBm

LIIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE MER —132. B8dBEm
FL 48 . BdBm 18d B~ 1. 884982GH=
PRIOJECT: SR01401
HIGH POWWER COMFIGURATION
MM LIPLIME
i i EFC-BLOCK
}‘H n,\ 3hl EXTEMSION MODLLAL
D LCWWER: BARD EDGE
f \ CH. 704
OJF PR AS PER
/. \] HP EFti-d441.4; 33.7 dBm

= :E T l.k LIMIT: -13 dBm

el 17 ™
N Y

— w

CEMTER 1.3588580HAGH=z SPAM 1. 888MH=z
¥REW 3. BkH=z VEBMW 2. BkH=z SWP Z88ms
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEN 1BdE MKR —13. 17dEm
FL 48.@dEm 1Bd B~ 1. BE85AAZGHz
I . h.

R mewg lﬁq

A |/

J N

CEMTER 1.3588580HAGH=z

¥REW 3. BkH=z VEBMW 2. BkH=z

SPAM 1. 888MH=z
SWP Z88ms

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
EFC-BLOCK,

LIPLIFK

3hl EXTEMSION MODLLAL
LCWER: BAMD EDGE

OJF PR AS PER

HP EPM-441A; 40.0 ciBm

LIIT: -13 ciBm

Page 200 of 225



KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 184E MER —14. E3dEm
FL 46@. BdBm 1A8d B~ 1. 9188EAGHE
]
R Vol ol a1
U |
h
\’\\w ,f..ﬁ"ﬂ,
H“ﬁhhﬂ

CEMTER 1.918BBHAGH=z
¥REW 3. BkH=z VEBMW 2. BkH=z

SPAM 1. 888MH=z

SWP Z88ms

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
EFC-BLOCK,

LIPLIFK

3hl EXTEMSION MODLLAL
IIPPER BAND EDGE

OJF PR AS PER

HP EPM-441A; 40.0 ciBm
LIIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE MER —-22. 23dBm
FL 48 . BdBm 18d B~ 7. .57GH=z

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
EFC-BLOCK,

3hl EXTEMSION MODLLAL
SPURIOUS EMISSIONS

iR PR & SPER

HP EPM-441A; 40.0 ciBm

LIMIT: -13 clBm

START BH=z STOP z2Z0B. B8GH=
¥REW 1. BMH=z VEW 1.BMH=z SWP 4BE8ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEN 1HdE MER —13. B8d Bm
FL 4@. Bd Bm 18d B 1. 9B5EEAGH=Z
PROJECT: SRO1401
HIGH POWER CONFIGURATION
H.M'Jm.g EFC-BLOCK
’ G:SM EXTENSION MODUAL
/] '\\ DOVANLINK,
! LOWER BAND EDGE
f ‘\“ CH. 704
OF PWR AS PER
jf \ HP EPM-4414: 35.2 dBm
R i Y LIMIT: 13 dBrm
.e’f nll
e
[T I
CEMTER 1.955SEBBGHZz SPAM 1. BEEMHz
¥FBW 2. BkH=z LEPM 3. BkH=z SWP ZB8Em=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE MER —14. 23dBm
FL 48 . BdBm 18d B~ 1. 9B5HHRGH=

PRIOJECT: SR01401

N HIGH POWWER COMFIGURATION
EFC-BLOCK,
Doty TLIRH

f/ 3hl EXTEMSION MODLLAL
LCWER: BAMD EDGE

j CH. 705

/ OJF PR AS PER

HP EFfi-d441.2; 40.0 dBm

= yﬂ! RS LIMIT: -13 dlEim

e
CEMTER 1. 9B5EREGH=z SPAMN 1. BEEMH=z
¥FBW 2. BkHz LEWM 3. BkH=z SWP Z288m=
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KTL Ottawa

EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1G@dE
FL 48 . BdBm

16d B~

MER —132. B8dBEm
1.9839985GH=

,:M'w"’

b,

/

‘t\

i

I.'.

]
R if

N

Tl

CEMTER 1.998BBHAGH=z

¥REW 3. BkH=z

VEBMW 2. BkH=z

SPAM 1. 888MH=z
SWP Z88ms

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
EFC-BLOCK,

Doty TLIRH

3hl EXTEMSION MODLLAL
IIPPER BAND EDGE

CH. 11596

OJF PR AS PER

HP EPfi-d441.4: 536.5 dBm

LIMIT: -13 clBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE MER —ZB8. E8d Bm
FL 48 . BdBm 18d B~ 1.9839985GH=

PRIOJECT: SR01401
HIGH POWER COMFIGURATION
EFC-BLOCK,
i E3h EXTEMSION MODULAL
\ Loty ML IFH
/ \ UPPER BAND EDGE

ZH. 1184
; \ OJF PR AS PER

HP EFi-d441.2; 40.0 dBm
- H I,I'!l!l“ LIMIT: -13 clBm

x""’""“‘i‘«mmw.m.h oy

CEMTER 1.998BBHAGH=z SPAM 1. 888MH=z
¥REW 3. BkH=z VEBMW 2. BkH=z SWP Z88ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Basic TDMA Module
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE MER —-22. EYdBm
FL 4. BdBm 18d B~ 9. B67VGH=z

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
ADB-BLOCK

LIPLIFK

BASIC TOMA MODUAL

SIMNGLE CH. SPURICUS EMIZSIONS
T2,

OJF PR AS PER

HP EFfi-d441.4; 40.0 dBm

LIMIT: -13 clBm

F
Jﬁoww"“’r*ﬁ e U aaihiis ket iidey Aty

START BH=z STOP z2Z0B. B8GH=
¥REW 1. BMH=z VEW 1.BMH=z SWP 4BE8ms
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE MER —-22. B8dBm
FL 48 . BdBm 18d B~ 1. 8499917GHz

PROJECE 9RO1401
HIGH PWOER CONFIGURATICON
M ADB-BLOCK
: UIPLINK
[f BASIC TOM& MODUAL
LCWER BLAND EDGE
TOMA,
CH. 001
O PR A5 PER

=] HP EPM-4414: 40.0 ciBm
|| LIMIT: 13 ciBm

A ki

|

CEMTER 1.84939958GH=z SPAM 196 . BkHz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. 5B=ec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEN 1AdE MKR —Z2Z2. 33dEm
RL 4@. AdBm 1Ad B~ 1.8849587GH=
PROJECT: 9R01401
HIGH POWER CONFIGURATICN
M ADB-BLOCK
BASIC TOMS MODLAL
f’ \ UPLINK
UPPER BAND EDGE
( l TOMA,

CH. 698
/Wf L‘]‘ O PR AS PER

e HP EPM-4414; 40.0 dBm
_ \WA LIMIT: -13 dBm

CEMTER 1.8849508GH=z SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1B8dEBE MR —28. 33dBm

RL <4@. BdBm 18d B 15 43GHz
PROJECT: SR01401
HIGH PMOER COMFIGURATION
ADB-BLOCK
CrCh L IR H
BASIC TOMA MODUAL
TOhAA,
SPURICUS EMISSIONS
2P PR AS PER
HP EFM-441 4; 40.0 cdBm

=] LIMIT: -13 ciBm
s -~ el J%MM&MM
START BEH=z STORP Z8. BAGH=z
REW 1.8MHz LEW 1. 8MH=z SWF 488ms=
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE MER —15. B8dBm
FL 48 . BdBm 18d B~ 1.9299147GH=z
PROJECT: 9RO01401
HIGH PCWER COMFIGURATION
M BASIC TOMA RODUAL
ADB-BLCOCH
(‘ \ DrCATIL IR,
LCWER: BAMD EDGE
r ] T2
CH. 001
J CF PR A5 PER
=] HP EPhd-441 4 40.0 dBm
LIMIT: -13 clBm
CEMTER 1.3930B8HBRGH= SPAM 288 . Bk H=
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEM 1G@dE MER —-Z28. 78d Bm
FEL 29. 5dBm 18d B~ 1. 9649527 GHz
PRIOJECT: SR01401
| HIGH PCWER COMFIGURATION
ADB-BLOCK
Doty TLIRH
J \ BASIC TOMA MODUAL
IIPPER BAND EDGE
[ \ T2,

CH. B35
O PR AS PER
R i HP EPM-441 4 40,0 dBm
N . LIMIT: -13 dBm

P A

CEMTER 1.964950@GH=z SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEN 1HdE MER —21. 83dBm
FL 4@. Bd Bm 18d B 13. 3¥GH=z
PROJECT: 9R01401
HIGH POWER COMFIGURATION
DAL IR
EFC-BLOCK
BASIC TOMA MODLUAL
O SPURIOUS EMIZSI0ONS
P PR AS PER
HPF EPM-441.4; 40.0 dBm
LIMIT: -13 dBm
F
" M,,.h.,,.,_w-rww«;.wmﬁ“- Sttt it i
START BH=z STOF Z68. BEGH=
¥FBW 1. BMH=z LEWK 1.8MH=z SWP 4B8Em=
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 184E MR —23. 17dEBm
FL 46@. BdBm 1E8d B~ 1. 9B5HEEHHEGH=
=] v L‘h

(-

CEMTER 1.9658B0AGH=
¥REW ZB@EH=z LUEBLW ZB8HEH=z

SPAM 2860 . BkHz
SWP 5. 6BH=zec

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
DrCATIL IR,

BASIC TOMA MODUAL
EFC-BLOCK

LCWER: BAMD EDGE

OJF PR AS PER

HP EPM-441A; 40.0 ciBm

LIIT: -13 ciBm

LIIT: -13 ciBm
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EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1G@dE
FL 48 . BdBm

16d B~

MER —-22. B8dBm
1. 9968157 GHz

/

|

REw

N

CEMNTER 1.29908B00AGH=

¥REW ZB@EH=z

LUEBLW ZB8HEH=z

SPAM 2860 . BkHz
SWP 5. 6BH=zec

PRIOJECT: SR01401

HIGH POWER COMFIGURATION
EFC-BLOCHK

BASIC TOMA MODUAL
Loty ML IFH

IUPPER BAND EDGE

QP PR A SPER

HP EPM-441A: 40.0 clBm

LIMIT: -13 ciBm
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EQUIPMENT: MR701B Power

FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

¥ATTEM BdB MR —ZE. 53dBEm
RL 32@.3dEBEm ladB- 15 57GHz
D
-
ol i “w
O Il sande it

START BH=z
¥REW Z. BMH=z

STOP z2Z0B. B8GH=

VEBW 2. B8MH=z

SWP 4BE8ms

PROJECT: A RO1401

HIGH POWWER COMFIGURATION
EFC-BLOCK,

BASIC TOMA MODUAL

LIPLIFK

SPURICUS EMISSIONS

OJF PR AS PER

HP EPM-441A; 40.0 ciBm
LInkAIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ATTEN 1BdE MKR —Z4. S8dEm
FL 48.@dEm 1Ad B~ 1.8849990AGHz
PROJECT: 9RO1401
HIGH POWER CONFIGLIRATION
M EFC-BLOCK
LIPLINK,
; 11 BASIC TDOMA MODLSL
LCVWER BAND EDGE
[ \ OIF PWR A5 PER

HP EPM-441A; 40.0 ciBm
LInIT: -13 ciBm
R

CEMTER 1.85358B80AGH= SPAM 208 . Bk Hz
¥REW ZB@EH=z LUEBLW ZB8HEH=z SWP 5. EBB=zec
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E

BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

ATTEM 1G@dE
FL 48 . BdBm

16d B~

MER —-24. 23dBm
1. 918137 GH=z

Skl

f

|

-

Wwwmww

CEMNTER 1.9108B0AGH=
¥REW ZB@EH=z

LUEBLW ZB8HEH=z

SPAM 2860 . BkHz
SWP 5. 6BH=zec

PRIOJECT: SR01401

HIGH POWWER COMFIGURATION
LIPLIMK

BASIC TOMA MODUAL
EFC-BLOCK

IIPPER BAND EDGE

OJF PR AS PER

HP EPM-441A; 40.0 ciBm

LIIT: -13 ciBm
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Section 6. Field Strength of Spurious

NAME OF TEST: Spurious Emissions @ Antenna Terminals PARA. NO.: 2.917(e)

TESTED BY: Kevin Carr DATE: August 19, 1999

Test Results: Complies.
The maximum field strength is 61.3dBuV/m @ 7790 MHz @ 3m.

Test Data:
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

PROJECT NO.: 9R01401

Test Data - Radiated Emissions — Uplink

Test Distance Range: Receiver: RBW: Detector:
(meters) : 3 A Tower ESVP 1 MHz, 3 MHz VBW, Peak

Freq. Ant. Pol. Ant. Table RCVD Ant. Amp. Dist. Field Limit Margin

(MHz2) * (VIH) HGT. (deg.) Signal Factor Gain Corr. Strength (dBuv/m) (dB)
(m) (dBpv/m) | (dBy** | (dB)*** | (dB) | (dBuv/m)

3735.1 | Hrn2 V 48.0 35.7 -42.4 41.3 82.3 41.0
3735.1 | Hrn2 H 48.8 35.7 -42.4 42.1 82.3 40.2
5602.6 | Hrn2 V 50.0 40.5 -43.1 47.4 82.3 34.9
5602.6 | Hrn2 H 47.8 40.5 -43.1 45.2 82.3 37.1
7469.3 | Hrn2 V 47.3 44.8 -42.0 50.1 82.3 32.2
7470.1 | Hrn2 H 46.1 44.8 -42.0 48.9 82.3 33.4
9337.5 | Hrn2 V 45.3 50.8 -43.4 42.7 82.3 29.6
9337.5 | Hrn2 H 45.6 50.8 -43.4 53.0 82.3 29.3
11205.1 | Hrn2 V 46.0 53.8 -43.5 56.3 82.3 26.0
11205.1 | Hrn2 H 45.8 53.8 -43.5 56.1 82.3 26.2

Notes:

The spectrum was search up to the 10™ harmonic of the fundamental frequency.
B/C = Biconical, B/L = Biconilog, L/P = Log-Periodic, H = Horn, D/P = Dipole
* Includes cable loss when amplifier is not used.

**  Includes cable loss.

O Denotes failing emission level.

No further emissions detected, noise floor > 35 dB below the limit.
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

PROJECT NO.: 9R01401

Test Data - Radiated Emissions — Downlink

Test Distance Range: Receiver: RBW: Detector:
(meters) : 3 A Tower ESVP 1 MHz, 3 MHz VBW, Peak

Freq. Ant. Pol. Ant. Table RCVD Ant. Amp. Dist. Field Limit Margin

(MHz2) * (VIH) HGT. (deg.) Signal Factor Gain Corr. Strength (dBuv/m) (dB)
(m) (dBpv/m) | (dBy** | (dB)*** | (dB) | (dBuv/m)

3894.8 | Hrn2 V 55.3 36.0 -42.5 48.8 82.3 33.5
6895.1 | Hrn2 H 53.5 36.0 -42.5 47.0 82.3 35.3
5842.7 | Hrn2 V 57.3 41.7 -41.7 57.3 82.3 25.0
5842.2 | Hrn2 H 55.3 41.7 -41.7 55.3 82.3 27.0
7790.0 | Hrn2 V 56.8 455 -41.0 61.3 82.3 21.0
7790.2 | Hrn2 H 55.5 455 -41.0 60.0 82.3 22.3
9738.7 | Hrn2 V 41.3 51.5 -44.4 48.4 82.3 33.9
9738.6 | Hrn2 H 40.1 51.5 -44.4 47.2 82.3 35.1
11686.1 | Hrn2 V 41.6 54.2 -43.7 52.1 82.3 30.2
11684.5 | Hrn2 H 39.8 54.2 -43.7 50.3 82.3 32.0

Notes:

The spectrum was search up to the 10™ harmonic of the fundamental frequency.
B/C = Biconical, B/L = Biconilog, L/P = Log-Periodic, H = Horn, D/P = Dipole
* Includes cable loss when amplifier is not used.

**  Includes cable loss.

O Denotes failing emission level.

No further emissions detected, noise floor > 35 dB below the limit.
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

Photographs of Test Setup

Front View

Rear View

L RN
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Section 7. Frequency Stability

NAME OF TEST: Frequency Stability PARA. NO.: 24.235

TESTED BY: DATE: ii

Test Results: Complies/Does Not Comply.

Measurement Data: Standard Test Frequen MHz
Standard Test Volt Vdc

o
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS

PROJECT NO.: 9R01401

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Section 8. Test Equipment List
CAL EQUIPMENT MANUFACTURER | MODEL SERIAL LAST NEXT
CYCLE CAL. CAL.
2 Year Spectrum Analyzer Hewlett Packard 8563E 862205 Jan. 22/98 Jan. 22/00
1 Year Attenuator Narda 768-20 9507 July 24/98 | Sept. 24/99
1 Year Attenuator Narda 765-20 9510 July 24/98 | Sept. 24/99
1 Year Attenuator Narda 768-10 9704 July 24/98 | Sept. 24/99
1 Year RF Millivoltmeter Rohde & Schwarz URV5 FA000420 July 23/98 | Sept. 24/99
1 Year Insertion Unit Rohde & Schwarz URV5-74 FA000905 July 23/98 | Sept. 24/99
2 Year Horn Antenna EMCO #2 3115 4336 Oct. 30/97 Oct. 30/99
1 Year 50 ohm Combiner Pad Mini Circuits ZA3PD-2 9746 July 23/98 | Sept. 24/99
1 Year Low Noise Amplifier Avantek AWT-8035 1005 Aug. 4/98 Sept. 24/99
1 Year Low Noise Amplifier DBS Microwave DWT-13035 9623 Aug. 4/98 Sept. 24/99
3 Year RF Generator Rohde & Schwarz SME3 DE14439 June 29/96 | Dec. 29/99
1 Year RF Generator Rohde & Schwarz SIMIQO3E DE24154 Sept. 24/98 | Sept. 24/99
1 Year High Power Coupler Narda 27000-30 0221 Nov. 25/98 | Nov. 25/99

2-18 GHz

1 Year Power Head (Rental) Hewlett Packard 8481A 909238 Feb. 5/99 Feb. 5/00
1 Year Power Meter Hewlett Packard EPM-441A 837896 Oct. 1/98 Oct. 1/99

NA: Not Applicable
NCR: No Cal Required
COU: CAL On Use
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
ANNEX A
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

ANNEX A

TEST METHODOLOGIES
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

ANNEX A
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
| NAME OF TEST: RF Power Output PARA. NO.: 2.985

Minimum Standard: Para. N0.24.232. Base stations are limited to 1640 watts peak
E.I.LR.P. with an antenna height up to 300 meters HAAT. In no case
may the peak output power of a base station transmitter exceed 100
watts.

Method Of Measurement:
Detachable Antenna:

The peak power at antenna terminals is measured using an in-line peak power meter. Power
output is measured with the maximum rated input level.

Integral Antenna:
If the antenna is not detachable from the circuit then the Peak Power Output is derived from the
peak radiated field strength of the fundamental emission by using the plane wave relation GP/41t

R2 = E2/120mtand proceeding as follows:

p = EXR? — E?%

~ 30G 30G
where,

P = the equivalent isotropic radiated power in watts

E = the maximum measured field strength in V/m

R = the measurement range (3 meters)

G = the numeric gain of the transmit antenna in relation to an isotropic radiator
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

ANNEX A
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
| NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.989

Minimum Standard: Para. No. 24.238(b). The emission bandwidth is defined as the
width of the signal between two points, one below the carrier center
frequency and one above the carrier center frequency, outside of
which all emissions are attenuated at least 26 dB.

Method Of Measurement:
CDMA

Spectrum analyzer settings:

RBW: 30 kHz

VBW: = RBW

Span: 5 MHz

Sweep: Auto

Mask: Set markers to -26 dB from peak of CW.

GSM

RBW: 3 kHz

VBW: = RBW

Span: 2 MHz

Sweep: Auto

Mask: Set markers to -26 dB from peak of CW.

NADC

RBW: 300 Hz

VBW: = RBW

Span: 1 MHz

Sweep: Auto

Mask: Set markers to -26 dB from peak of CW.
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
ANNEX A
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

| NAME OF TEST: Spurious Emission at Antenna Terminals PARA. NO.: 2.991

Minimum Standard: Para. N0.24.238(a). On any frequency outside a licensee’s
frequency block, the power of any emission shall be attenuated
below the transmitter power by at least 43 + 10 log (P) dB.

Method Of Measurement:

Spectrum analyzer settings:

CDMA GSM

RBW: 1 MHz (> 1 MHz from Band Edge) RBW: 1 MHz (> 1 MHz from Band Edge)
RBW: 30 kHz (< 1MHz from Band Edge) RBW: 3 kHz (< 1 MHz from Band Edge)
VBW: = RBW VBW: = RBW

Sweep: Auto Sweep: Auto

Video Avg: 6 Sweeps Video Avg: Disabled

NADC

RBW: 1 MHz (> 1 MHz from Band Edge)
RBW: 3 kHz (< 1 MHz from Band Edge) 30 Hz
VBW: = RBW

Sweep: Auto

Video Avg: Disabled

To demonstrate compliance at band edges the frequency of the input signal is set to the lowest
and highest assigned channel and the center frequency of the spectrum analyzer is set to the upper
and lower edges of the appropriate frequency block.
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

ANNEX A
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
| NAME OF TEST: Field Strength of Spurious Radiation PARA. NO.: 2.993
Minimum Standard: Para. N0.24.238(a). On any frequency outside a licensee’s

frequency block, the power of any emission shall be attenuated
below the transmitter power by at least 43 + 10 log (P) dB.

Calculation Of Field Strength Limit

An example of attenuation requirement of 43 + 10 Log P is equivalent to -13 dBm (5 x 10°
Watts) at the antenna terminal. We determine the field strength limit by using the plane wave
relation.

GP/4ATR? = E¥/120m
For emissions < 1 GHz:
G =1.64 (Dipole Gain)

P = 10™ Watts (Maximum spurious output power)
R = 3m (Measurement Distance)

£ = V30GP.
R
-5
£ o Y3OX1B4XEX 10" _ (o oo/ m =844 dBLV / m

3

For emissions > 1 GHz:
G =1 (Isotropic Gain)

P =1x10” Watts (Maximum spurious output power)
R = 3m (Measurement Distance)

E =844 -20Logv164 =82.3dBuV / m@3m
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

ANNEX A
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
| NAME OF TEST: Frequency Stability PARA. NO.: 2.995
Minimum Standard: Para. No. 24.235. The frequency stability shall be sufficient to

ensure that the fundamental emission stays within the authorized
frequency block.

Method Of Measurement:

Frequency Stability With VVoltage Variation

The E.U.T. is placed in an environmental chamber and allowed to stabilize at +20 degrees
Celsius for at least 15 minutes. The frequency counter and signal generator are phase locked
with the same 10 MHz reference frequency by connecting the 10 MHz ref. out of the counter to
the 10 MHz ref, in of the signal generator. With the voltage input to the E.U.T. set to 85%
S.T.V., the frequency is measured in 30 second intervals for a period of 5 minutes. This
procedure is repeated at 100% S.T.V. and 115% S.T.V.

Frequency Stability With Temperature Variation

The input voltage to the E.U.T. is set to S.T.V. and the temperature of the environmental
chamber is varied in 10 degree steps from -30 degrees C to +50 degrees C. The E.U.T. is
allowed to stabilize at each temperature and the frequency is measured in 30 second intervals for
a period of 5 minutes.
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TEST DIAGRAMS
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KTL Ottawa

EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
ANNEX B

Para. No. 2.985 - R.F. Power Output

Modulated
Signal Source

EUT

Millivoltmeter

Para. No. 2.989 - Occupied Bandwidth

EUT

Modulated
Signal Source

Attenuator

Insertion 50 ohm
Unit Load
Spectrum
Analyzer
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401
ANNEX B
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701

Para. No. 2.991 Spurious Emissions at Antenna Terminals

Modulated
. EUT
Signal Source
Attenuator
Spectrum
Analyzer
Signal Generator
No. 1
Signal Generator 50 ohm Pad EUT
No. 2
Signal Generator Attenuator
No. 3
Spectrum
Analyzer
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KTL Ottawa FCC PART 24, SUBPART E
BROADBAND PCS REPEATERS
PROJECT NO.: 9R01401

ANNEX B
EQUIPMENT: MR701B Power
FCC ID: BCR-RPT-MR701
Para. No. 2.993 - Field Strength of Spurious Radiation
3 METERS:
SEARCH ANTENNA _—
VARIABLE
SEARCH

EUT. HEIGHT (1 TO 4 m)

0.8 METER

NON-CONDUCTING
<<—— TURN-TABLE

%
TO TEST RECEIVER/SPECTRUM
ANALYZER
Para. No. 2.995 - Frequency Stability
Climate Chamber
E.U.T. Attenuator
Signal | | Variable Power Frequency
Generator Supply Counter

10 MHz Reference
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